
Recommendations for Treatment of Painful  
Peripheral Diabetic Neuropathy in Adults

Glycemic control 
goals should be met, 

if possible, prior 
to the start of pain 

medications

Duloxetine1

Pros:
u	 May also treat depression

Cons:
u	 May cause nausea, dizzy/drowsy
u	U se with caution with other 

antidepression medication

Minimum Effective Dose 
60 mg daily

Gabapentin1

Pros:
u	 Generic

Cons:
u	S aturable absorption gives lower 

absorption with increasing doses
u	E xample: absorption at 900mg/day: 

60%  
3600mg/day: 33%

u	S ome risk of dizzy/drowsiness/
weight gain

u	R enal adjustment of dose may be 

needed

Minimum Effective Dose 
100-600 mg tid

Pregabalin1

Pros:
u	N o saturable absorption issues as 

with gabapentin
Cons:

u	S imilar mechanism of action to 
gabapentin

u	S ome risk of dizzy/drowsiness/
weight gain

u	R enal adjustment of dose may be 
needed

 

Minimum Effective Dose 
50 mg tid or 150 mg hs

Tramadol1

Pros:
u	 Generic

Cons:
u	N ausea
u	D izziness

Cautions
u	C ontraindicated in known seizure 

disorder or with MAO Inhibitors
u	C aution with use with other 

serotonergic agents
u	 Avoid abrupt withdrawal

Minimum Effective Dose 
50 mg bid

Tricyclic antidepressants1 
(TCA’s)

Pros:
u	 Generic

Cons:
u	 Anticholinergic side effects

Cautions 
u	C aution with use with other 

antidepressants
u	D ose-related QTc prolongation
u	C aution with other medications that 

inhibit CYP450 significantly

Minimum Effective Dose  
12.5-50 mg at bedtime

At least 
2 months

No treatment has been shown to result in superior 
pain control compared to another agent

Choice of agent should be based on:
u	S ide effects
u	C omorbidities
u	C ost
u	C oncomitant Medications
u	R ealistic expectations: Goal pain relief /partial relief

Evaluate for and treat secondary causes of peripheral neuropathy:
u	 Glucose control
u	 Macrocytic anemia, B12, Folic acid or Vitamin D deficiency
u	L ifestyle changes-alcohol & smoking cessation
u	R adiculopathy
u	E lectrophysiology assessment recommended if glucose control does not improve pain due to 

other potential etiologies

Other therapeutic agents with reported efficacy:
Topical capsaicin, topical lidocaine, venlafaxine, bupropion, opioid 
derivatives, alpha-lipoic acid, MIRE therapy (Anodyne);  
Consider surgical intervention if other modalities fail. 

Medications Listed Alphabetically

1  Refer to prescribing information for titration recommendations  Argoff CE et al. Mayo Clin. Proc. 2006 Apr; 81(4 Suppl): S12-25.

Select any of the 
agents to initiate at 
low dose and titrate 
to minimal effective 

dose 1

Change to a different 
agent if initial therapy 

is not effective

u	R efer to Specialist
u	C onsider low dose combination therapy if partial pain relief with 

any agent
u	C onsider other therapeutic agents with reported efficacy
u	C onsider surgical intervention/referral if other modalities fail

OR
at minimum 

effective dose
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